1:12 Scale Radio Controlled Electric Powered 4WD Racing Car

INSTRUCTION MANUAL \ _
1037 /RGBT KYosrHry 7
_ : » j

T
S s i

XCERMICZDFHAEZR BHRACBEDTHICEREL TS W,
Before beginning assembly, please read these instructions thoroughly.

s

~N
OFNRIFHEIZ TIRICFHAAL TH D ET . XV TV ZAPN—Y DIHADRRIC OAYTF Y AP/ —YIHMT BRE, EAVPEREESSBNELS
SEICUTLRE N, AVTHY VL TORENLAR, BELKRD ICRERFTIREL,
DOIRFEIES U< BEHI—F—EREXTERVELES LW, .
@ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

.

HERBROD, FERIMAKEZEITZHENH N FT, *Specifications are subject to change without prior notice!

(1)
© Copyright 2020 KYOSHO CORPORATION /x4 i 8 i 1 No. 30635
30635-MM01




REDT-HDFXEEHIE SAFETY PRECAUTIONS

I T - ETORICB T EHRHF ST,
Please read carefully before assembling and operating your model.

BE<—7 ERPRFICERGHREDSRET RN H5ERERLET.

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bk —7 P EHPHEORRE LGS, PoTRIWIEWT EEZRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ COEmid. AEHNGERIFHIEETT, METRHYEEA !
This product is a fully functional radio control model. It is not a toy!

@ COBERERELEGSIC. ETHOHEILITY, ETERDAVTF VA #7300 BGEEEZBEIEVET,

To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@V IVAVEEBMPRERDEMIS. FLAZRDEXEGBRDAN. REPR (BERR) RhOTRELIHYVET,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

CDERERLICERS HICTFROFEEZ, BTEFYILTL,

In order to operate the model safely, adhere to following instructions:

*TOHRAZFOGVEERPEFBICERGHEDRET HAREELSHHEHRETRLET,
*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:

N l>\
ni’ nig
3"
a

—

31
PROHIBITED
P A CHICA T AT REE TETH TV, £, MU TTAE EAIEHEST - DRRISHEHC LAEWTLREW,
NGEHE BEREERHN>TWBANICT BN A ZRIFHERITHEIIT < BEPRENG EDREICEY T,
fEELN, Never disassemble or install batteries with the polarity reversed.
Before you begin, read the manual thoroughly. First time builders should It's hazardous and will cause damage to the batteries and/or electronics.
seek advice from modelers who have experience in assembling models.
2k 2k
PROHIBITED PROHIBITED
B NEGEER D, EDOE@mDBY ETDT, TFRLTILEL, B3 - ATH - IRDIEL TEETETRHENTLREL,
e, NELGBFHRDOWVDIBFRATOMEE - REIF ST TLIEEL, BHRORAEGVET,
This product includes many small, sharp objects, so it should be kept out Do not operate in crowded places, near children or pets, or on public
of the reach of children. streets - it may cause serious injury.

N



e N
2k
\ PROHIBITED
=%
PROHIBITED
P 7 O RBEGROE ML E DD 5B, P-EBEDEENED LU,
BANK-TL 2Ly bO—ILATELGLEY . EEPHREDRRAIC FQCETZRLELTRERZANTLLEY, ERFHDEXETEE
GYEY, L. BOBBEPERORERICEY FT,
Always check the radio batteries! When the model is behaving strangely . .!
With weak dry batteries, transmission and reception of the radio fall off. Immediately stop the model and check the reason. Do not operate the
Models may become out of control under such condition, which may model until the problem is solved. This may lead to further trouble and
cause serious accidents. unforeseen accidents!
=41
PROHIBITED
B T TN, /
1L.RRDEL. RERE,
2LERN BFEWEI A,
KA AZELDRERICEVET, e Meiblich, tADKKITHEVET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:
1. in residential districts and parks!
2. indoors and in limited space!
L * Non-observance of the above may be cause for personal injuries and property damages. y
( - S . .
=5 “BEOT HEDBRIIEOT S, ROT EEBTBFY T,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
.
e N
2k 2k
PROHIBITED PROHIBITED
B [EE5 L TWBEBAIC, 1EPMEEEANGZWVTLEEL, P ETEROE—2—PAE—FOY FO—F— AL EZO>TWVEDT,
Do not put fingers or any objects inside rotating and moving parts! THELHVWTLEEWN, V7 ROEBNHH Y £,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
. J
4 oy
AR *TOHAZFSLRWERBREOHETE L. NEERHRETIBNDHVET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
.
e N
=41
PROHIBITED
BHy 2=y /N\— FIAN—ZETEDRMI KNS TERLT P RET HIFEIEERNDERUCTIER L. FEEETO>TIREL,
{rEEL, Painting must be done only in a well-ventilated area.
All tools require careful handling to avoid injury.
.

W\



Ve

P ETEP. ETEEEVEHILTERAA Y FEOFFIC L, BIREXE
HOBMZRYNALTLEWN. RIFFPEBORR - RFNG EBR
FIHEDHYET,
Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

2ik
PROHIBITED

7T FDEGTT AT NG ) ETOTEMEIGEDIF Y
LGELTLIREL,
Do not point the antenna towards another person.

2k
PROHIBITED
P ETEE. BT RT A ZEEELTIEW,
Always run your car with the body shell mounted!
31
PROHIBITED

B> TEEDFFCOETIE. BEDQRREICE Y ETDTEPHILEL,
VYYD BEEOIBEDEZ TV ET A,
<R, WM, BFIDZLNETA,
S KfEE Y BE
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

ik

PROHIBITED

P[5 CARHOE TRETETEEOVTLREL,
BEICKY Y FO-VAETREDRRAICGYEY,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may
cause injury.

Hik

PROHIBITED

P BEDE  Z5HEEDBVIEHE EIERIABIOREIE LEWT
{IEEL,
Do not store this model in hot or humid conditions, or in direct sunlight.

P EHRIC, BREDERENEATVEVHHEE L TIREL,

Check all screws, nuts etc. on a regular basis for looseness.

P fEA T2 3 2N LA DMIAHPBEEHEDSEIF LIEWNTLEEL,
HEDRRAEGYET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.




fthicZ % Z 54p/ ITEMS REQUIRED FOR OPERATION

BT CIcwELGTE

Tools required

FEATSIEOREWICE, +3ERLTLESLL,
3= CAUTION: Handle tools carefully!
= 3-8

v rZA>TWAIEAE —iRMETE 7€) —
TOOLS INCLUDED Tools ACCESSORIES
BABLVF WoIFRVF Il No.96508 l No.96509
Hex Wrenches Needle Nose Pliers HGY a4~ IR TYVITARNT ) VTH )R
HG JOINT GREASE ONE WAY BEARING GREASE

BRA—ILLVF
Wheel Wrench

SPLC

WAy E—FA47
Sharp Hobby Knife

. - nl
2
Gr——= ) % 5EN
EF202@ KYH—RZA B
BRAOBETT,
BAFRARSAN— @For painting the body,

Flat Head Driver

N
B Y52 7—7(12mmig)
GLASS TAPE

-

TRIMIARET, B ~15mmD
NHIFHTEBIRTY,

No need to pre-drill!

Drills neat 1 ~ 15mm holes directly!

W No.36219 / 36219P
SPFATITYI)——
SP KNIFE EDGE REAMER

use polycarbonate
paints for models!

2 e )

2F ¥ XV —RIESC (RE— FOY bO—5—) Eigekis (7 0iR)

Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller).

WSt _
Transmitter &3
P s i‘&/
N N - . 4 Z
O /O RDERNE. TORIHBOTAEESEIC LT LT, $2 <
@For more information on the transmitter, kindly refer to the
instruction manual of the transmitter.

@ DF v MIF2F v FIVTH—RESCOTARDBETT
@This kit requires a 2 channel radio control set with 1 servo and IESC.

QN

W)Y —R
Small Size Servo

W )RR {ERE

Small Size Receiver

MAX 17.5mm

\m;mm

B EFR/N\Yy T —

No. 71322 KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH /\w 7 1) —
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery
No. 71324 KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH /\'v 7 1) —
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery
No. GAB4201  Gens ace LiPo 4000 & kL— /X% (45C/7.4V)

Gens ace LiPo 4000 Straight Pack (45C/7.4V)
Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG)
Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG)

No. GAB1202P

W eER

Battery Charger

ERIZN\YTU—IBLIREREERLTIEL,
Use the suitable battery charger for your battery.

GAB4201.GAB1202PZ EEB Y 2155 IS RAE N =

B< e GACO100 Gens ace LiPo/\w 7)) =707 72—
ERPERLTIEEL,

Always use battery protector GAC0100 Gens ace
LiPo battery protector when charging GAB4201 or
GAB1202P.

BEtE—4%—/EBSC(RE—Favbta—7-)
Motor / Electric speed controller

T72VF—% Brushed Motor T2V LARE—%Z Brushless Motor /{ BRTEBESCHA X }\
No.37021 No.82245 No.37033 No.37051 Suitable ESC
Le Mans E—%2— REAE—RN\TR V> 480T TS5V LRE—Z—21.5T JUR 240S ESC
(F752308—>) KA060-91W 75 E—42—F LE MANS 480T Brushless Motor 21.5T  (60A/MAX13.5%2—2/) W ESC
Le Mans MOTOR Bh7KESC 60A ST5% HEBTTYLRE—2—:215T LE MANS 240S ESC
(Brushed/30Turn)  KYOSHO SPEED HOUSE Compartible Blushless motor : 21.5T (60A/MAX13.5Turn)

KA060-91W Brushed WP
ESC 60A S-plug

No.R246-8583
>)aAvErH—r—71b190mm
Silicone Sensor Cable 190mm




70ORD#%(E PREPARE RADIO TRANSMISSION

@O RETDIEFICLIeh>TEY FLET,

Set up the radio as explained below.

INA Y RRZY
Binding Button

TIAIVE—TR2Y

v_ _ fallsafeButon ®
[e]
.- -
@ | AWE e
B
attery
W2C- K3 hO-5- 60 ) % W=
Electronic Speed Controller (ESC) Sensor Cable
= X =
= JT N\
i —
e
WRAYF Wt—%-—
Switch Motor

ON
% 11l oFF
| %awa
BRT7UYTH—KR \ | W Antenna
Steering Servo Receiver
(7]
= BMN\A(YTAVIRTAYY
Binding Stick
@& B @START
REEWICENELY bT 5, Insert batteries into the Transmitter.
H—R/ESCO— FEZERIC DL, Connect the Servo/ESC Plug to the Receiver.
MU LZEHRRICEY bT B, Set trims of transmitter to center.
EERDRA v FEANS, Switch "ON" the Transmitter.
Ny T 1) — LESCEER T Do Connect the Battery Plug to ESC.
B ESCORA Y FHEAND, Switch "ON" the Electronic Speed Controler.
AN\ TaTT B, Binding.
B EsCEtwy 7y T B, B Setup the ESC.
Bl ~UA—%EH L TE—Z—HELTWVSHHEER, Operate the Throttle Trigger to check if the Motor move correctly.
INY FIVEBD LT —ROEWN TV SRR, Operate the Steering Wheel to check if the Servo move correctly.
@i&hH HHF @FINISH
[ ESCDRA v FZt) 5, Swith "OFF" the Electronic Speed Controler.
EEBDRA v FEYS, Swith "OFF" the Transmitter.

» JOFRty FEEAGE., T—42—8&K. Ny TV —EGERUAC Y FONICT Bl &7
fo Y v Y—EBOLICEE, APEFI—YHEETBESICLTIREL,

3B When installing your radio system in your model, always make sure to set your model on
a stand so the wheels and the chain are free from any traction before turning on your

Caution . > . .
radio and or connecting your motor for the first time.




$H3I TRIM;E= / BEFORE YOU BEGIN

MY TORNCTED C EITEELTLEE L,

O DHAEZE R Hidr. WEZEHT B,
@+ FDRBZEHENL DS,

KH—AR, TEDNHVE LS, BELKRHD
BRFEIEDN ST —H—HEAE | £ TTHER
<fEEW,

O NELMROFLOY A XAZMEZBNK ST B,
Mz5Elc L THR LENSHEIITS,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s

construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from

where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page

before fitting to ensure that you are installing the correct parts.

FvuhciF, BPREIMNES EXAVPIEBREDE S A>TVWET,

{IEEW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

@/ |\ FE DY 1 X / OTHER HARDWARE

3x10mm EX 3x12mm S EX
Screw F/H Screw

il 4 | 4
@(]mj?)mm @Dﬂmmmﬂ]ﬂﬂl‘r?)mm @_TLBmmT:@ @Tme

12mm
@ X DiEFE / SCREWS

EX FrvTEX HYIER

Screw Cap Screw Flat Head (F/H) Screw

Olm OUm  (©)mm

mEDA

Explanation of the part number

SUF—NTSAFvIN—Y DR
Part number of plastic parts with a runner.

4

EF201
Bumper & Servo Saver Plastic Parts Set (FANTOM EP)
N N=H=REAN=TZ1\=Y 2y (T7V ML EP)

3mm Ty —-Fuh

v/
v/

£
\/‘\

E2 EUVY 4.8mm

E-ring

4.8mm

©0 O

SEAEICIFRERITRNH D KT O THERL THSMHEILTT

Before using them, check the screws on the true-to-scale diagrams

A= 5x10mm 771> %
Ball Ball Bearing
5mm

10mm

BiEZN=YHty STV RE
Part number by which different

EF219S© pa

rts are set selling.

I O 0 OO

EF219S@® x3

EF219S@®

Body Mount A
RTA— TV A

L— EF219S@® x4

Body Mount Washer
RTA—RIV Ty v—

” 0 0O o
EF219S®
Body Mount B

RTA4—TVMB

EF219S
Body Mount Set (FANTOM EP)
ROV b2y (77 A EP)




Screws, Bearings / %I N7V JES

O (& om . ©| @l

1-12605H x15 1-832606H X5 Set Screw (M3x3 128260705 x5
Bgtton %crew(Hex/MZ.GxS) Flat Head Screw (Hex/M2.6x6) bykER ( ) Washer M2 (;(x7x0 5 BRGOO7F X1.
REVEANYTR) RELZS ST Tyve— Sy
O)m & o1 _

1-532608H x2 L 854004 x1 @I:I
1-513005H x6 - X Set Screw (M4x4)

Flat Head Screw (Hex/M2.6x8) Ty hER EF217@ x4
Button Screw(Hex/M3x5) H#5ER (NUHR) b Washer M2.6x6x1.3 BRG002 x3

RAVER Shield Bearing(5x8x2.5)

A €a ©

@ ©H SV RRT VY

@(]mﬂm )]]]]]]]l EF2210 x6 @ﬂ

1-$33006H X3 Nylon Nut M2

1-513010H x2 Flat Head Screw (Hex/M3x6) FARYFIk

B&Jttczn %crew(Hex/Mwa) $SER (AYHR) EF211®/EF2130@ x4

REVER Washer M6x8x0.5 BRGO03F x1
@I[mm @[B Tyv— Flange Bearing(4x8x3)

@D]mm]]m 1-N3033N x3 TIVINTNLT
1-$33008H x10 Nylon Nut M3

1-523006 x2 Flat Head Screw (Hex/M3x8) FAOv Fuk
Cap Screvy(M3x6) HSER (AVFR)
FryTEX
©-(mmummmp @ﬂ)ﬂ]ﬂlﬂ]ﬂﬂm %20 3 BRGO34 x2 ERo00 X2
E X X Shield Bearing(5x10x4
EF221® x6 1-$33012H x2 E-Ring(E2.0) Shield Bearing(6x15x5) :/—;1/|<v\“7'|£);(‘/7‘ )
Cap Screw (M2x10) Flat Head Screw (Hex/M3x12) EYVS I=IVRRT)V Y
FryTER HSER (ANWIR)

Plastic Parts / 7S5 ZAFy 7 1x—Y
ANNN
>

cy - (9]

Antenna pipe EF220Q x3
TITFINAT PC Washer M3x8x0.8
PCTy v —

EF2020 x2 EF2020 x1
EF202© x1 Diff Gear A Diff Gear C
Spur Gear 48Px71T T7FYA FI7EYC

RIN—=F 48Px71T

./

EF2020) xt EF2020 1 EF201 1

g\ﬁ Ggar B Rear Sprocket Bumper Set

77 UrR7AT IR NY—tyh
EF2020@ x1
Sprocket Guide
A707y bMIAR
(o] o

0O °9——9 o Q O —1 O U@
(*) © © o o (¢)
o o EF2050 x1 EF205@ x1
Upper Suspension Arm Lower Suspenfion Arm
o TYIN=Y AR Y3V T =L A—7—% A>3y 7—L

EF203@® x1
Servo Saver Spacer
=Rt —N\—=AR—H—

EF203@ x1 EF204 x1
Main Chassis Radio Plate
A%y — AhTL—b

8



Metal Parts, ETC / *#% LI Y

/e N

b= oo Hm Hm O)
EF217@ x4 EF2200 x3 r 3 N
King Pin A Collar 3x4x4.4 EF213@ x1 EF2130 x1
£UHEY Ao Front Wheel Shaft L Front Wheel Shaft R EFZT vﬁ X1I L EFZ?W@h X1| Hub R \EvFr1212| :;‘t

pPIN eI JAVh R —b T PR ront Wheel Hu ront Wheel Hub R _ eel Nu

JOVMRA—=ILN\T L 707k RA—=IVNTR R’A—)bFub
EF221@IMXW007 x6  EF210® x2
4.8 Brass Ball Diff Gear Shaft @ O [Ii O }]
48T A=)V FIEYY
7, TIFVIYT EF210@® X1 B
Rear Shaft Collar EF2100 x1 Diff EF2100 x1

— STk H5— Rear Wheel Hub L Gear Diff Stopper
m Dy RA—ILNTL FYTIARYIN= Rear Wheel Hub R
—_— | N
EF2210 x2 UTO19 x4 )Y RA—ILNTR
Servo“Moupt Flange Metal 3x6mm
iy S TSVVAL) oo0o0 o| | oooo
10000000000 N 111 {10000 111
EF221® x1 EF221@ x2 EF2195@ x3 EF219S® x1 EF2195@ x4
Tie Rod M2x27 Tie Rod M2x35 Body Mount A Body Mount B Body Mount Washer
a4 0wk a4k RTA—XTVMA RT(—<UVMB RTA—IV Ty v—
EF220@ x1 g EF222 x1
Servo Saver Shaft EF2200 x1 EF2200 1 EF2200 x1 Pinion Gear 21T 48P Long
He Rt —N—T w7 b Servo Saver Tube 00 x Servo Saver Spring b DZ S ) %/)

H—Rt—N\—F1—7 Servo Saver Nut R — N—2 TS
il F—Re—I\-RT)VY

g O

EF215 x1 EF214 x1
Front Axle RA Front Axle L
70V877AIL RA 7aVh7IAIL L
Front Sprocket
Javtx7aryk
L [ S [ ﬂ .
EF209 x1
Rear Shaft EF205@ x2
DR wAS Knuckle Stopper
TYIIVA MY IN=
O e
@ EF207S© x1 EF207S® x1 Erﬁfgflexirm
Front Axle Mount R Front Axle Mount L Foh LT =1
EF206S@ x1 EF206SO x1 70V NTIRIVI IVMR 70V NT7IRIVI IV
Rear Axle Mount R Rear Axle Mount L
DY 7RIV IR YT IRV IV
N
©1 | EF218 x1
EF206S@® x1 Ladder Chain
Rear Mount Joint Fr—r
DR S/ NVER O25

Rubber Parts, ETC /5 1\—1 %Y. Dt

EF2200 x3 92638 x8

Snap Pin 6mm
Rubber Grommet .
Si-saxyh  APYTEY

96441B x1
Sponge Tape
XK IF—T

94752 x1

Waterproofing Tape
BkoUT7T—7

EFTHO05W x2
Pre-Shaped Rear Tire L25°
V7 a4Y 125 BEERE

EFTHOOTW x2
Pre-Shaped Front Tire H38°
TAYVAAT H3B BEBRE

Class Tape
JIRT—T

HERIRFEIEHYEE Ao
Not sold separately




FYIIVT—L
Knuckle Arm RA—IVLVF E DRy FLUTEIWEELE S,
Wheel Wrench Cut off part of the figure.

o112

EF211®/EF213@ @@qmm EF2210

h J
EF2110® 1-S12605H CapM2X10mm
BH M2.6X5mm /
Ei @ % EF2210
EF211@/EF213@ i Cap M2X10mm

f @ %\ BRG034 EF213@ I

) O MXWO007/EF211@

ra; MXWO07/ 1

EF211Q@

1-S12605H
BH M2.6X5mm

EF211@/EF213@
w /

D

EF211©

er210— D L ¢) A
=5
@ Eﬁi\x:/“#béi:)‘ @

For Left side (without a groove line)

_—
®»eH
EF2210
Nylon Nut M2

EFW004 nstond of BRG034

BREAVAVE ) %Y

Left (the reverse) screw with a groove line

Front Double Bearing (Gold/2pcs/FANTOM EP-4WD)
707N TIWATYYG (d=IVR2AI 77 I EP-4WD)

ZOYMRZ47
Front Drive

96509

One Way Bearing Grease

TIITANTIIGIIA S
n LBOJTIANIET, (BIFEY)

Apply small amount of grease. (Sold separately)

Option Parts / # 7> 3>/\—Y

EF2050 Q&
EFW005 Instead of EF20500

7 Option Parts / # 7 32\—Y
1-S33006H . B RG007 F UTO19& 6

FH M3x6mm Instead of UT019
1-S33006H g X2pcs
FH M3x6mm

Carbon Suspension Arm (FANTOM EP-4WD) 1-E020 &5

N Flange Bearing (3x6x2.5)
A=K/ AT =L (77 L EP-4WD) E-Ring E2 TSVINTIH (3x6%2.5)

10



7Yk 47
Front Drive

3|

BRERIAY)

For Right side @

(with a groove line) /
EF217Q®
Washer
2.6x6x1.3mm

96508

o~

EF217®

xIOvIRNERLEY,
(RI5EY)

Use Thread lock

(Sold separately)

TOm

EF217©

EF217©

HG Joint Grease
HGI31 b UR
VEODTIRHITET,
(BII5EY)
Apply small amount of grease.
(Sold separately)

DEDTIRIET,

(BUZEY)

Apply small amount of grease.
(Sold separately)

ERRIEL)
For Left side
(without a groove line)

y

H—RtE—/\—
Servo Saver

lq\
EF201H \

©48 e © Y
EF221GA T@ EF201HA
Nylon Nut M2
EF221®
) i/ Cap M2X10mm
MXWOO?/EanoéCP_ I | L — MXWO07/EF211@
| O
I EF201
EFIQ—— — s
Cap M2X10mm ¥
@ EF2210@
EF220© Nylon Nut M2
ATF7IVVT72414Av R ~ ~N
Steering Tie Rod [E] 17.8 mm

ATTIIR1aY R

AEFE 1
Note direction!

1.5 mm

-

Steering Tie Rod

1| ( l

RFTYVHH—ROyE

Steering Servo Rod

EF221@
2x35mm
S
™~ F201E
1\ Po-
y ATT7)T2A41Y R
Steering Tie Rod

EF2210
2x27mm szcs

RAF7VVI—RAayk
Steering Servo Rod

x1pc

11



ﬂ7n>|~ KS47
Front Drive

AFTUVTRATY R —
Steering Tie Rod

7 (e
Body Mount

EF2195©

EF2195@

EF201H

\-u/
1-833012H |

1-S33008H @
FH M3x8mm

M/ Steering Tie Rod

ATTIT21aY R

/g 1-S13005H
BH M3x5mm

12/

EF2195@

Body Mount Washer
RTANCEDERBERELE Y, (1B%210)
2mm OFERHBHTEXT,
The number is adjusted according to the body.
2 pieces as standard.

Itis able to adjust the height of 2mm.

12



FIXT
Diff Gear

@ @1-853003

Biss u3xamm

\%

\

EF2100 ( %
\@

EF2020

Ol

BRG002
5x8x2.5mm

EF202©

E FWOO 2 EF209& s

Instead of EF209

..

Carbon Gear Diff. Axle (FANTOM EP-4WD)
H=RVFVYTIT7IRIV (77 M A EP-4WD)

EF210@

T EERBEDHHILET,

EF2100

EF2020

Ol

BRG002
5x8x2.5mm

@@/ EF210©
A5

Lo

EF202@

ol

BRGOO7F
3x6x2.5mm

S

/@\

1-N3033N
Do not over tighten! Check and makes sure it move smoothly. @M,B Nylon Nut M3

n Y TRV IR N
Rear Axle Mount “ DS LR ER Y LET.

Set as a logo will be the upper side.

BRG001—

5x10x4mm EF20650

1-S32608H
FH M2.6x8mm

L

[

[m o o F 22 B o 1
v bLET,

Set as a logo will be the
upper side.

EF201H

)
| @]l
Q/?E%SSJW

H

1-S33008H
GH M3x8mm

13



Diff Gear
FrOBIHEI P DT ER
DL >CEREZEELET,
Tighten the screws with
§1'554004 one sheet of paper inserted
/ SS Max4mm between both gears.
= E—5— (BIFY)
Motor (Sold separately) \_ Y,
1-S23006
EF210@ Cap M3x6mm
M3X3mm
FhrEIcEYrERE
AL,
Firmly tighten the set
screw onto the flat spots.

Option Parts / 77> 3> i\—Y

EFW003 EF21000 &

Instead of EF21000©

\_J
BRG002
5x8x2.5mm

NEEHEETY,
Line up holes.

SP Rear Wheel Hub (L/FANTOM EP-4WD)
SPUXHRA—IVINT (L/77>/ LA EP-4WD)

*hTL—b
Radio Plate

EF201H

1-S12605H
BH M2.6x5mm

\m_

1-S12605H
BH M2.6x5mm

ELSSBOOGH
FH M3x6mm

EF221©
0

o

H—RIfTRE.
Supplied with the servo.

-~

H—Rk—> l
Servo Horn
@ N- EF201E X
& 23T/ SANWA . KO V
' EF201@
< S| @ 25T/ FUTABA © (Jmmmmm
I EF2210
\_ J Cap M2x10mm

";;;uyﬁv—ﬁ

SIS

° (RI3%Y)
Steering Servo
,O: \ EF2210 (Sold separately)
MXWO007/EF211@ @“B
EF221Q
Nylon Nut M2

RAFTVVTH—RAayk
Steering Servo Rod

1-W260705
Washer
2.6x7x0.5mm

14




AhTL—F

Radio Plate
BE! \ETER
Important ! Note direction.

EF219SO®

S EF2195©
| 1-512605H

BH M3x5mm

1-812605H g
m

BH M2.6x5m|

©

1-S13005H g
BH M3x5mm

EF2200

ESC

37501

LE MANS 2405 ESC (B1)55%) 2
)b+ 240S ESC (Sold separately) |~

EF201MM

AATL—b

Radio Plate 2OOEETHBAG,
Tightened up to the
face of a screw.

€
(i
EF2200Q 1-S13010H
BH M3x10mm
(-)

@HBLNSOZ{%N
Nylon Nut M3

EF220Q
PC Washer 3x8x0.8

EF2200
Collar 3x4x4.4

15



Waterproofing Tape

Bk T—7

94752

12 mm
N

Glass Tape \[\

ISRT—7

Ny7)—
Battery

14/

)

1)— (RU5EY

N7

Battery (Sold separately)\

N\\(

INYT =BV T T— T HBEIE T,
Apply waterproofing tape on the batery.

A

/

N

Fr—>

Chain

2E

Chain should go over front and rear sprockets,

then choose where to connect as shown

@ Fr—UERIEA 7Oy MOGBL ARE
IEDG B ZRDSD,

HIE3mMmBEDIVT7 SV AZHRLET,

About at least 3 mm of clearance is secured

%

RAFTARSAIN=TY BDF T—V DY AT,

Use a flathead screwdriver to raise the chain tabs

@

Remove unwanted chain links

RABFI— V=TT,

®

VEDIFWTCTIARIFTY A RELSD,

Connect the chain and close the link with pliers

FI—

@

AEISER

BE!

Important ! Note direction.

70 Ml

VY T7ORNVTETE—CF I~V OR)ERBETEE T, 1IR—IBE,

Chain tension adjusted by rear axle adapter, 17 page reference.

16



A KA—)b
Tire Wheel

TUTHEDHGEURICT S,
Do not let antenna wire outside
of the tube as damage will occur.

EFTHOO1W

@ 1-S53003

SS M3x3mm

ZfER (BUZEY)

/ Rx (Sold separately)

EFTHO05W

EF212 EFTHO01W

FAILTF oy

O
Wheel Wrench a EF212 EFTHO05W
Gp— @

£ 5 RS Motoryanas
Reference for motor wireing
ESC
o ©
@0
) QL LEI®
©

AN
Rx

17




17|

RTA4—HYy MRAY MTH—IV
Body Cut/Paint/Decal

NAV Y RURTAICNERITETS,
Paint. Cut and Make a hole to the body gmlTwr\%hﬁliwijl‘—: bod
i A7 REOREC=—L—g D1l omm hole tothe body.
FHBLTHL

After painting, remove the protective film
from the body shell.

Orange Red
j-l/y:) l/\y I\“

BURDOPRMERRIERETK T RTAERT Y H—DMEZES L TS L, IBROD LB VT,

K FBEREGDSRAT Y H—EBEEEET,

We recommend to use dish detergent to fix the position of the decals. Add few drops of detergent to
water and apply between the decal and body, then position the location. Make sure that there is no air left
between the decal and body when applying.

BSIECHBERL— I EAIET, e
Follow the numbers in order when applying for best result.

Cut along the cut line.

6mmONERITET,
Drill 6mm hole to the body.

18




EN
4
N
m
2
2
+
(2]
=
©
o
=
S
2
o
o

o
o
=3
=
i
1T

T4
Body

N

18|

Wing (Gold/FANTOM EP-4WD)

945 (3=IVR/77/ ML EP)

ElFemmDINEDHITS,
Drilla 6mm hole when mounting EFW001G.

EFWO001GZETI15&

19



FANTOM EP-4WD SETUP MANUAL

20

77 L EP-4WD D45

777 LLEP-AWDDAEE 100%FIBE BT HICT 7 FLDAWDIIEE TN TIBR T BT EPRDLRERWVEY N7y T DEAVET,
Structure of Fantom EP-4WD

THE BEST POLICY IS TO GRASP THE STRUCTURE OF THE MODEL FOR LETTING IT SHOWN THE BEST POSSIBLE RACING CAPABILITY.

1; 70V FMAYRGUT A TOR(ER)DNESTLIEN. 7OV MAYDADRI V2L Y XUBEELE T, ZOEEEE 7OV DT ITA 75y FITEWTU—ITLT
WBTHBEEETOEEIETOY MIBRE DD D VE A, ZOTHBEREETOEEISREIENEZ VGBI ELEEETRITU P 2ATHBokiECHTTOV b
AV ICERENND DD DD TRAZ— FFREV V2 VHEELTEE T CEVET,

1: Because of the difference in the diameters of the front and rear tires, the front tires rotate faster then the rear ones. He built-in one way clutch make the front
axis running idly when the car going straight; as a result, the model has less running resistance. When the rear wheels come to slip on a course, the front wheels
will be then driven; and the car is kept going straight.

DY R2AYH 1 EEEY HE. 7OV FMAVIEZDHKIFWNICERET S,

When the tear wheels rotate fully, the front ones travel this mach.

2; DEICEEETHSI—F—ZHH BEEITIED B H DFIERH NBIENAIDZ A Y TIIEEED TET,
ZDEEQDRAVIFODI Y 2A VLRI ZTNLYEERH D ENEQDT O M APICEREN D DDAV fe L ARICHERD U IE>TUOKh e blc &9, Ffed—
F=IVTHRICIY 224 TOLBIY )y TESLESEEENHOODTOY M AYITHhHI 7OV FRSA T DREICEZDTAE Y Z LEWTO—F—ZfN BT EH ]
BETT,
2; When the car takes a corner, the inside of front wheel goes differently than the out-side one. Then the wheel @ is engaged to be driven, pulling the car into the
direction of the turn. Also while taking corners, if the rear tires @ slip and lose the traction, the driving power works only on the front wheels, @ and @, to enable
it turning smoothly without a spin.

[C)

BAYEDEYTAVYT

1: 772 M AEP-AWDIZHIE DR A VEDE TEDREEEZHTEDNERE T,

Setting of Tire

1; The running characteristic of the Fantom EP-4WD can be varied by differentials in the diameters of the front and rear tires. (Example)

AEOZ2ATVZ
DE — 1 |~ A
Differential betw ZT{ )R
een Front and Steering Characte
Rear Wheel

Tets
45mm 50mm 5mm /s =
/ 22— S B H—T SV EES)

Neutral Steering (taking corners according to
your stick control)

-jl
-]
44mm 52mm 8mm
F—IN—RTT7(Bofe TV KURELHH D)
Oversteering (turns with a shorter radius than
your control)

46mm 46mm Omm e —

/ / TR AFT (Bt SA Y EYHL5E)
Understeering (turns with a larger turning radius)

2; ERRORIGH CETERME . BE. 2 YDAV NIV R RTABEILKVEBVE T, BLZDZAVYERURT 77 HEEDOTEE Iy T4 LTLIEL,
2; The data described in the above chart is only an indication and may be variable depending upon condition of the driver’s skill, ground surface, bounce of tires,
and the body.




Fr—VEERDREEE

VY77 RVTET2—OBTMEEEZZETF I—VORY LERERAETEEY,
How to adjust ride height and Chain

Chain tension and ride height could be adjusted with rear axle adapter direction

@ /—IVKRIav (EF &/ARY EDLY) @ L TATIFZDEFALBEAEZS, (ER H/RY D3BLY)
Normal Position (Ride height: High/Tension:Tight) Change from A to B without rotating
(Ride height: High/Tension:Loose)

X7 9 RIVTET2—
Rear axle adapter

FI—VDRYDImMmDZE,
Chain gets loose by Tmm

OHE%E L TAEZS, (B E/ARY DB OALBEAEZ. L TREEERS, (B EARY 1 EDWY)
Rotate the adapter (Ride height: Low/Tension:Loose) Change from A to B and rotate the adapter
. (Ride height: Low/Tension:Tight)
FI—YDERIDIMmBIH,
i'aﬁig\g};m?ofehl;ﬁmm and =7 BED13mm FHD,
the ride height gets lower by 1.3mm Mark Ride height lower by 1.3mm

21



Exproded View
IR

92638i
% 1-513010H

36105
EF21950— e

1-S13010H  EF2195©

EFzzoe/8

@\ 1-553003 i 2%
2200 /EFzzoe\S %ﬁ

-$12605H /
— \ 1-533006H
\ Bhaoa RECEIVER
EF2200

EF2210 - 96441B

EF20180
EF221@/MXW007 / EF2210
/ 1-W260705 \EQO]
o
Q} 1-512605H
o

1-512605H—

1-533005H

N G

EF212 EFTHOOTW gﬁ
@ / EF201H IE @ CEF2210
/ EF2210 y; (@ g&
EF201E EF221© 1.S19605H
EF217© 1-W260705

umw\? STEERING SERVO
S

———EF208

_EF2210
S O/EFZZIO/MXWOW
EF205@— ﬁ)
— 1-532606H
——EF221©
/ R & &
\ G d
S

2170 S EFZ(@% S
uto19 - = o130 / |EF205@
. EF2179<& 2130
! 1 ER215
Important! e
EF216

X1 BRAYAVE ) %Y
Important! Left (the reverse) screw with a groove line
W2 ERAVEL(E) Y

For Left side (with a groove line)
EF217@

uto19 \

EF217@\\\§ Gi\

I
1-E020

SPUR 71T WeIIN:¥:T\ulo) EF2210
P”;I:N CT / O §\ >EEFF22201;3/MXW007 1-533006H 8 -
15 473 2130 111 4) P | R N
%2 1°E020
16 4.44 EF2130 (@ EE%Hg/
17 418 e S @ & © Vi EFTHOOTW
18 3.94 urors — Eszm -
19 3.74 EF2176/£
20 3.55 1-512605H / EF212
21 3.38 52110
22 3.23
23 3.09
24 2.96
25 2.84
26 2.73
27 2.63

22



EF212 EFTHOOSW

BRGOO1

EF201
8 1-532608H

1 523006 (‘/,@ C‘

1-553003

EF2020

@”
\

1-553003 —
EF222\ \ EFZ%S@ i Q15326081
& EF2065@
S ' BRGOO1
\. v,

ﬁ > % /1-554004

EF201E1

EF210/@

/(i /
©/EF2209 EF210@ /

EF221©
@ __EF2200

EF212

% __EF0HE
— EFTHOOSW
EF201H ' EF210
EF221@/MXW007
P
2210 £2210/ )
___EF01@A

waoo7x®
EF201B8 I/% @210

EF201H
__EF2200 , EF2210 -

__EF2200

EF21 95@

92638 EF21959

EF2195@ @ %792638
@7EF21950

1-S33008H

\ / 1
g g/l-SBOOSH

1-533008H

R

1-533012H

23



FANTOM EP-4WD PARTS LIST

© ]
Antenna Pipe Snap Pin 6mm
96441B
x10pcs
=) ‘
M,
Waterproofing Tape 15mmx35m Sponge Tape 100x150mm E2.0 Clip 774,4m§
1-N3033N | 1-S12605H |1-S13005H [ 1-S13010H
x5pcs x10pcs x10pcs x10pcs
Nylon Nut M3 BH M2.6x5mm BH M3x5mm BH M3x10mm
1-523006 |1-532606H | 1-532608H | 1-S33006H |
x5pcs x10pcs x10pcs x10pcs
CS M3x6mm FH M2.6x6mm FH M2.6x8mm FH M3x6mm
1-533008H |1-533012H |1-S53003 | 1-S54004
x10pcs x10pcs x10pcs x10pcs
FH M3x8mm FH M3x12mm SS M3x3mm SS M4x4mm © x2pcs
E2.0 Clip x2pcs
1-W260705 | BRG001 BRG002 BRGO03F
x10pcs x4pcs x4pcs X2pcs
7 ® =
© Ol | ©] Q)
5 (a)
Washer M2.6x7x0.5mm BB 5x10x4 BB 5x8x2.5 FB 4x8x3 (a)
@Dﬂﬂﬂﬂﬂ]ﬂl er——10 x2pcs
BRG007F BRG034 FH M2.6x8mm x2pcs (b)
X2pcs X2pcs
@ ll:]] [ 1 S I
FB 3x6x2.5 BB 6x15x5
Steel
[@E]m (o) Ol o om ©m
[a) [b) o O L@ x2pcs SSM3x3mm SS M4x4mm
V ~\
. (o, Ol | © |EmEmol
(=) O O xdpcs Sdncs (=) O O xdpcs
K Eff (BitRE)
36105 24GHzAntennaPipe 2UGH TYFHIMT 250 (:l_ﬂ I (:ijﬂ
92638 Snap Pin (10Pcs) Ay TE(10Pcs) 200
94752 Waterproofing Tape Bk U7 T—7 450
964418 Sponge Tape(1x100x150) ARYI7-T(1x100x150) 300
1-E020 E-Ring(E2.0/10pcs) EJ>4(€20/10A) 150
1-N3033N  Nut(M3x3.3) Nylon (5pcs) FvhM3x33) 710> (5A) 200
1-512605H  Button Screw(Hex/M2.6x5/10pcs) RV EZ(M26X5)(N\YTR/10A) 400
1-513005H  Button Screw(Hex/M3x5/10pcs) REVERM3XE)AYIZ/10A) 300  FEf (Bt E)
1-513010H  Button Screw(Hex/M3x10/10pcs) REVEAMXI0)(NYZZ/10A) 300 EF201 Bumper & Servo Saver (FANTOM EP-4WD)  /\>//\—/H—Rt—/\— (77> LEP-4WD) 600
1-523006  Cap Screw(M3x6/5pcs) FryTERM3X6/5A) 200 EF202 Diff. Gear (FANTOM EP-4WD) T7FY (77 M s EP-4WD) 600
1-§32606H  Flat Head Screw (M2.6x6/10pcs) HIEZAM26x6)(N\Y7R/10A) 300 EF203 Main Chassis (FANTOM EP-4WD) A Vv — (77 M A EP-4WD) 1600
1-532608H  Flat Head Screw (M2.6x8/10pcs) HIEZM26x8)(N\Y7R/10A) 300 EF204 Radio Plate (FANTOM EP-4WD) AHTL—M (7> b L EP-4WD) 1400
1-533006H  Flat Head Screw(Hex/M3x6/10pcs) HIEZM3X6)(N\wZR/10A) 300 EF205 Suspension Arm (FANTOM EP-4WD) HAT—L (77 EP-AWD) 1300
1-533008H  Flat Head Screw(Hex/M3x8/10pcs) HIERM3X8)(N\YIR/10A) 300 EF206S Rear Axle Mount (FANTOM EP-4WD) VY79 RIVR IV N (T72 b L EP-AWD) 4200
1-533012H  Flat Head Screw(Hex/M3x12/10pcs) HIEZM3X12(ANYZZ/10A) 300 EF207S Front Axle Mount (FANTOM EP-4WD) TOYNFIRIV TV (T7 M EP-AWD) 3800
1-553003  Set Screw(M3x3/10pcs) Ly MERM3X3/10A) 200 EF208 Knuckle Arm (2pcs/FANTOM EP-4WD) FYIIVT =L QN T 7> b Ly EP-4WD) 4200
1-554004  Set Screw(M4x4/10pcs) Ly MER(MAx4/10A) 200 EF209 Rear Shaft (FANTOM EP-4WD) Vv 7 (77 s EP-AWD) 700
1-W260705  Washer(M2.6x7x0.5/10pcs) 7w —(M2.6x7x0.5/10A) 200 EF210 Rear Wheel Hub (FANTOM EP-4WD) )V RA—IVINT (77> b L EP-4WD) 1200
BRGOO1 Shield Bearing(5x10x4)4Pcs = JURANT )5 (5x10x4)4A 1000 EF211 Front Wheel Hub (FANTOM EP-4WD) 70V NRA=)UNT (77 s EP-4WD) 600
BRG002 Shield Bearing(5x8x2.5)4Pcs - )URNT 7 (5x8x2.5)4 A 1000 EF212 Wheel Nut (4pcs/FANTOM EP-4WD) RA—=IVFv @A/ T7> b L EP-4WD) 700
BRGOO3F  Flange Bearing(4x8x3)2Pcs - JURRT 7 (4x8x3)2 A 800 EF213 Front Wheel Shaft (FANTOM EP-4WD) TOVNRA=)V % T M 77 M AEP-4WD) 1300
BRGOO7F Flange Bearing(3x6x2.5)2Pcs TIVINT) VT (3x6x2.5)2 1000 EF214 Front Axle (L/FANTOM EP-4WD) TEYIFIRIV(UT7 L5 EP-AWD) 600
BRG034 Shield Bearing(6x15x5)2Pcs = )URANT 1277 (6x15%5) 2A 700 EF215 Front Axle (S/FANTOM EP-4WD) 7077V (S/77> b s EP-AWD) 500

% FOR JAPANESE MARKET ONLY.

24




FANTOM EP-4WD PARTS LIST

EF216 ____JEF217

O]

O x4pcs O xdpcs

|8
i oooo|D\ oooo|@ﬂ
g

© x3pcs O x1pc © xdpcs

2 Q= Wy

o0 (& ©{

O x3pcs @ x3pcs @ x3pcs

© (mmmmm &%
[0 o] T () CS M2x10mm
© xopes  mm————mmm @ x2pcs © x6pcs @ x6pcs
i @“B Nylon Nut M2 Ball 4.8mm

EF222 |
B —
o

For Brushed and
Brushless motor.
I7NTILAE—45—R

SS M3x3mm

[EFHoOtW [ EFTH001W

H38° x2pcs
MXWO007 uTO019
x12pcs x2pcs
Ball 4.8mm FM 3x6
L25° x2pcs
* Ml (BiRE)

EF216 Front Sprocket (FANTOM EP-4WD) 70V RT04y s (77 L EP-AWD) 2800
EF217 King Pin (4pcs/FANTOM EP-4WD) FUUEV GNT T EP-AWD) 1100
EF218 Ladder Chain (FANTOM EP-4WD) FI—> (77 L EP-4WD) 900
EF219S Body Mount (FANTOM EP-4WD) RTA—VY M (T7 b L EP-4WD) 2200
EF220 Servo Saver Shaft (FANTOM EP-4WD) HY—Re—"\=>% T (77> ML EP-4WD) 1200
EF221 Linkage Parts (FANTOM EP-4WD) Y r=II\= (77 1 s EP-4WD) 1900
EF222 Pinion Gear (21T-48P/Long/FANTOM EP-4WD) =7 >4+ (217-48P/0>%/ 77> I LA EP-AWD) 700
EFB001 BW Spider Non-Decoration Body (FANTOM EP-4WD) BW A/ {44 — /7 AL —3VR74 (77 A EP-4WD) 3200
EFHOOTW  Wheel (White/F&R 2pcs/FANTOM EP-4WD) R4 — )b (K74 MEI#&2 A/ 77 b L EP-AWD) - 600
EFTHOOTW  Pre-Shaped Front Tire H38" (2pcs/FANTOM EP-4WD) 700> MaA ¥ H38* BEZRAQA/ 77> b LA EP-4WD) 1800
EFTHO05W  Pre-Shaped Rear Tire L25° (2pcs/FANTOM EP-4WD) 7247 L25° BEZR,BQA/ 77 M AEP-4WD) 1800
MXWO007 ~ 4.8mm Brass Ball (12pcs) 48mm7 S AR—)L (12/BAY) 900
UT019 Flange Metal 3x6mm (ULTIMA) TIVIA2I 3xemm (FIVT4R) 500

% FOR JAPANESE MARKET ONLY.

FANTOM EP-4WD Option Parts List

EFW001G

Wing (Gold/FANTOM EP-4WD)
IA2G (d=IVR/77 ML EP)

Carbon Gear Diff. Axle (FANTOM EP-4WD)
H—RVFVTT79RIV (77 b L EP-AWD)

EFW003

SP Rear Wheel Hub (L/FANTOM EP-4WD)
SP X RA—IVINT (/77 s EP-4WD)

Front Double Bearing (Gold/2pcs/FANTOM EP-4WD)
7a/M ATV /G (G=IVR2N 77 ML EP-4WD)

EFW005

Carbon Suspension Arm (FANTOM EP-4WD)
H—RHRT =L (77 b L5 EP-4WD)

PINION GEAR

Steel Pinion Gear 1/48 Pitch
AF—IVEZFVFv1/48EyF

R246-8583

Silicone Senser Cable 190mm

A/ ==71h 190mm

(Brushless/21.5Turn)
WY BOTE—4— (77 A215%—)

37051

©1
58 M3x3mm LE MANS 2405 ESC (for Brushless/MAX13.5 Turn)
VR 240S ESC (77 L AR MAX13.5 2—Y)
PNGS4816 16T  PNGS4822 22T
PNGS4817 17T  PNGS4823 23T SPUR 71T eI\ §:7:\ o}
PNGS4818 18T  PNGS4824 24T PINION CHART
PNGS4819 19T  PNGS4825 25T 14 5.07
PNGS4820 20T  PNGS4826 26T 5 273
PNGS4821 21T  PNGS4827 27T 16 444
17 4.18
T Motor shaft length 18 291
otor shaft len
oty M| W -7
Min.15mm ‘ g; g;g
1 23 3.09
24 2.96
25 2.84
26 2.73
T 27 2.63
* Ef (B E)
EFW001G  Wing (Gold/FANTOM EP-4WD) I (A=IVR/77 7 ML EP) 1200
EFW002 Carbon Gear Diff. Axle FANTOMEP-4WD) ~ A—R>F¥ T 779V (77 L EP-4WD) 1600
EFW003 SP Rear Wheel Hub (L/Gold/FANTOM EP-4WD)  SP 1) ¥77KA =)L\ (/S—IV K77 7> | Ly EP-4WD) 1600
EFW004  Front Double Bearing (Gold/2pcs/FANTOMEP-4WD) 70/ M7 IUATY>5 (3=IVK/2A/ 77 Ly EP4WD) 1300
EFW005 Carbon Suspension Arm (FANTOM EP-4WD)  AH—R>H 27— Ls (77> b L EP-4WD) 2400
PNGS4816  Steel Pinion Gear (16T-48P) AF—IVEZF >+ (16T-48P) 700
PNGS4817  Steel Pinion Gear (17T-48P) AF—=IVEZF >+ (17T-48P) 700
PNGS4818  Steel Pinion Gear (18T-48P) AF—IVEZF % (18T-48P) 700
PNGS4819  Steel Pinion Gear (19T-48P) AF—=IVEZF >+ (19T-48P) 700
PNGS4820  Steel Pinion Gear (20T-48P) AF—IVEZF %47 (20T-48P) 700
PNGS4821  Steel Pinion Gear (217-48P) AF—=IVEZF >+ (21T-48P) 700
PNGS4822  Steel Pinion Gear (22T-48P) AF—IVEZF >+ (22T-48P) 700
PNGS4823  Steel Pinion Gear (23T-48P) AF—IVEZF ¥4 (23T-48P) 700
PNGS4824  Steel Pinion Gear (24T-48P) AF—=IVEZF >+ (24T-48P) 700
PNGS4825  Steel Pinion Gear (25T-48P) AF—IVEZF >+ (25T-48P) 700
PNGS4826  Steel Pinion Gear (26T-48P) AF—IVEZF %47 (26T-48P) 700
PNGS4827  Steel Pinion Gear (27T-48P) AF—IVEZF %+ (27T-48P) 700
37033 LE MANS 480T Brushless Motor 21.5T VRV 480T 75 L AE—42—215T 12000
37051 LLE MANS 2405 ESC (for Brushless/MAX13.5Tum) JU> 240SESC (75 L ABIMAX135%—>) 6800
R246-8583  Silicone Sensor Cable 190mm YAt —4r—7)1190mm 500

25



* RNMEAEIE20206E5 B1 HIRIEDED T, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

ol (o) (o} ‘ O o ~ (0] ‘ L 3
BREANTIN—=YF T avIN\—YDEBALE
HKINSDEAFEFIARERICERSE TV EEEXT
OFEmEZH LI LT LESISBEE TEARTIN—=Y AT a VI —YEEA
< L TeEBIITETENTELT,
@/ \—VIIBETEEEBA LW BEITITEVWESIZ A2 —X v b
D oBERTE CEATAIENTELXT,
(HEEZ N UEMEIRAM IC KL BEERGIFER20EIB3TBA2EL > TR TTETWER
WTBYIYEITDTFHTTELTEETY)
OEFRDTEAICELTIEERAAE FHA) EIEHICEEFHRINETT,
HPETHWAEICEY BEFHREHLNELGY T TOTCTTERDENEAEEICTTHERLTETL,

XEBITFEARIIE - KIPARE T RITBEFESEXLOERICKY . BNZHBEHTET W
FTDTHOD LHTTHEIITELY,

1. FTRBETERDIEEL,

FTIE BELDBED COEREBEVKROWEWBIEICTRIELEEW, SHLD/N\N—YDIEED
HNUSENEBATEE T, TORITHEIL/EURERBE ZHER BB EBADAL—RITGYET,

7

= = > : T3>
BIECEBYNDBEE TEREDIA T4 VIN—"YEXE I chErSREELADET

BIETCTHFEDN—Y D& E RN OB ETHL REDIF T4 V-V EXE ) ZF BT NEZTDH TEXTEL,

M4 2A VNV EXEIE CHRLED/N—Y DRmEPHEF ZEELEICTIX LTLEEV FERREREZH VTN
IEREE T, BERDTEEN BIEICHBEITLET,

HK—ERER O TV EWBIELTEVNET,

A: RSB E TR B B: BIETHEL/— Y% CTEXDSHI~4HT
R—YDORELHES EXLRSEZIS. BEROTEED | BIEIC
WY B, BEIFLET.
. : IS4
TS IN—Y BT
= BUREIE D
ATvHA—H
BENTY.
\. J

2.B5EICITIHGWSEIE koBETHREL SEERSCHEATEET,

BIEIATHEWS B RER—LN—ID5EHLIAHSTZEL,

4 . _ R N\
A2 =2y FTREICHLAL
http://rc.kyosho.com E - E
A=y FTERUAHFDIZEIF2ELE (Z LYy ba— K m
REIZI) DSERV W ET DTSRRI,
Efi
\. J

REARNEH
T243-0021 #E/ || REARTRE3050 ERT7IZX ALV 2T—TF

OBBVABIZFI——HEKEET
BiE 046-229-4115 Z{IE5R - B~&E (REBHE%FR<) 13:00~18:00



The service mentioned below is available only for Japanese market.

#HILD, HEL TARG ‘,.‘\OD&BFn'iIL‘Aﬁ'H B

NoOT—E ASHEAERICESE TIEEXY
MY, BfELTHTLEFL VDL GEOSE d\& 8 *L\E L. TBAWEW:

ARFEEEfald. R —Y —HEAENSHELEEEE
RE 11— —HAENBE NG EDERIE. &Eﬁnﬁb‘TL?”L(b\
IS B EIRZ CEEADD AL

TEOEEVEE AR
7YY AEIEETHEY <TEEL,

FHEAE
REBICHBOESEORIE, TREI—Y—HEH#ZE IcOER S
BHEVWEEDRIE. SFTicEm Pl BlERREZ AR U)5 Z. 817 ERERRAE DX — I, 17128 S, BaES
(F—=No)ZRWBEFE, GBI EFNICHEMSELIEEN

gzcosmoati: 046-229-4115
FAxcosmaatir: 046-229-4032
BECOBEVEEIE . T243-0021

RENDEHEVEE T - r}?‘i?iﬁ 1—4—

B COBHVE I B~ B%FR<)13:00~18:00,

FAXTIE. 24858 BEVEEORMZ LTEVE . BEIE REXH
gL Bm2mand &Y, BEXR AR~ RIS BZR)

BB EAR™ EE3050 ER 77 AMAAZT—T7F
REMINat 1—Y—Ha=50

BRI BB oo

SEVE TR

BEVE AL FAXE FIEE TEEIIEW BIEFER RETREDOIAZEREECREEL T,

xR SIE. VA EREDIE—ERE LT TN
[ & No.30635 El FANTOM EP-4WD )
22 MERE | A

CEEAJS _— —— ) |#88 £ A B
TfEMA A—h—% [EliE F—f—

AN CERD Y,

TUHF
. R/CHE ) F
e
- EE
e i
e

CEED | v

L@fg% BT ( ) FAX ( )

SEHORREIC -
aenEeg | B ( ) FAX ( )
\ B~ SRR BER)1300~180 0T BIESEAIALBRTE g |XfINo.zmerm )

- N

EBVEETERAM @ BRHBEO - HPBLESEN) FAVBLE LA AIIETRACEY,
\_ Y

HKEEHASH TR, BEFRDEANBROREICHAZANTEVET, BFFRIY D, AXRUEBOAEZECTHY A EEROEABRICOEZ LT
LIVRATIBESBILEHY EEA,

(MBEROEFDEEEZRITTIEE.

QERICEDERTHERERIITEA,

DG % bR E BT CHE=FITIRM
(3) T—EXDREDTHHHDES %ﬁ’ﬁ '_F;%T?%%A



HE FINEST RADIO CONTROL MODELS

IKKCyOSHO

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. Eﬁﬁﬁ*ﬂiﬁ%*i
La Declaracion de Conformidad (DoC) puede descargarse en la siguiente
direccion de Internet: www.kyosho.com/eng/support/doc/index.html T243-0021 /|| BEARRBE3050 EART7 7 A NAAL R T—TF
e LEE @1 —HAZEBEE 046-229-4115
[A-p_EEORESREFBL T BEVEEE : BR~SR(MEEER<)13 1 00~18 : 00
ZRARCEZLHELLD, | 311120051 PRINTED IN CHINA




	30635-MM01_P001_cs5_ol
	30635-MM01_P002_cs5_ol
	30635-MM01_P003_cs5_ol
	30635-MM01_P004_cs5_ol
	30635-MM01_P005_cs5_ol
	30635-MM01_P006_cs5_ol
	30635-MM01_P007_cs5_ol
	30635-MM01_P008_cs5_ol
	30635-MM01_P009_cs5_ol
	30635-MM01_P010_cs5_ol
	30635-MM01_P011_cs5_ol
	30635-MM01_P012_cs5_ol
	30635-MM01_P013_cs5_ol
	30635-MM01_P014_cs5_ol
	30635-MM01_P015_cs5_ol
	30635-MM01_P016_cs5_ol
	30635-MM01_P017_cs5_ol
	30635-MM01_P018_cs5_ol
	30635-MM01_P019_cs5_ol
	30635-MM01_P020_cs5_ol
	30635-MM01_P021_cs5_ol
	30635-MM01_P022_cs5_ol
	30635-MM01_P023_cs5_ol
	30635-MM01_P024_cs5_ol
	30635-MM01_P025_cs5_ol
	30635-MM01_P026_cs5_ol
	30635-MM01_P027_cs5_ol
	30635-MM01_P028_cs5_ol

